Page 1 of 4

A o i i

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Engine, Tine Shield, Chain Case Ass'y And Blades

21A-340-190 Roto Boss 500 (1997)

¥,
IJ‘.-nﬂ “\ )
] Jﬂ@ﬂ“ﬂv \\..‘v A \.\ J/v
/ [ N A.
, / LY 0
N & e ORI
/.,w @ N _ Gl ,...,f“ﬂ" _E_ _ NY N V?-.......su
A __...‘7_,.. " ““‘MWimm_ﬂmmaﬂ#/l!, [a] \ _-U.D_ ™ ~ . AW ﬂF nl...-.\\
f/ Q mmmnhnmthmﬁﬂ/ oy /!fi i:fl/ h“\\ f“ww
MN\ B ,,,Wmm,w@\ 2 ﬁ Nk N f A~
) @S] y — 7 RN =
A g v/ BNED )2~ N
m\\ mm”ﬂml.wm = W. u.rl.. mm_ mm .......Hm_: uv '\ M oy m/, ) kﬂmu.,\ww m\lﬂﬂ: i u\\\
R ; . , AN uumm,.”-mmnmwm; R Y
@\ e/ = T A
M”_, ,,,.umr w’, @y \ )
PO N N ©
ﬂ w IJ ‘&m I! - \M/ /I M, vy
mnn.. ”- WA ;nwmu_\w.ffr nm1w x. MWM V_r_.i ;
- w w;n ,vm,mu o _.“ ™ /fl/#___n\ \V
_&gnmm %! !.7..5 /

o ¥ .‘3& T w.”u
1) ”ﬂﬂﬂmmrmw 5 mvm G
, K \ 2 mce. \_w m W

=
mw

L um ﬂmmn.
T m..-mm__

Al
d

\ \,
\\;1|»A/kWMﬂHViauva

Yoy
| 27

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

21A-340-190 Roto Boss 500 (1997)

Engine, Tine Shield, Chain Case Ass'y And Blades

Page 2 of 4

Ref#  Part Number Qty S/P/F  Description
1 786-0056-0662 1 /P Belt Cover
2  736-3020 1 S  Fl-Wash. .266" I.D. x .625" O.D.
3  710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5" Lg.
4  712-0392 1 /P Hex L-Stop Nut 1/4-28 Thd.
5 712-3004A 1 /P Hex Flange Top L-Nut 5/16-18 Thd. (Gr. 5)
6  786-0035A-0662 1 /P Tine Shield
7 710-0118 1 S/IF Hex Bolt 5/16-18 x .75" Lg.
8 711-0919 1 Belt Cover Bolt
10 736-0171 1 S L-Wash. 7/16" I.D.
11 710-0502A 1 /P Hex Wash. Hd. TT-Tap Scr. 3/8-16 x 1.25" Lg.
14 1 Engine
16  711-0415 1 S  Clevis Pin .375" Dia. x 1.62" Lg.
17  714-0149B 1 S Internal Cotter Pin
18 642-0005 1 S  Outer Tine Ass'y. - L.H.
642-0004 1 S  Outer Tine Ass'y. - R.H. (Not shown)
19 642-0003 1 S Inner Tine Ass'y. - L.H.
642-0002 1 S Inner Tine Ass'y. - R.H. (Not shown)
20 686-0091 1 S Chain Case Ass'y. Comp. (Available Only as
Comp. Ass'y.)
21  736-0119 1 S/IF L-Wash. 5/16" I.D.
22  710-0107 1 /P Hex Bolt 5/16-24 x .5" Lg.
24  710-0191 1 /P Hex Bolt 3/8-24 x 1.25" Lg.
26 756-0972 1 Outer Engine Pulley Half
27  756-0971 1 Inner Engine Pulley Half
28  756-0585 1 FI-Pulley 6" Dia.
30 754-0428 1 S "V"-Belt
31  748-0350 1 S  Pulley Mounting Adapter
32 736-0112 1 /P Bell-Wash. .535" I.D. x 1.5" O.D.
33 712-3029 1 /P Hex Jam Nut 1/2-20 Thd. (Gr. 5)
34  738-0930 1 /P Shid. Bolt 5/16-18 Thd.
35 786-0039 1 S  Belt Cover Brkt.
39 710-0723 1 /P Hex Cap Bolt 3/8-16 x 1.25" Lg.
40 712-0266 1 S  Hex Cent. Jam Nut 3/8-16 Thd.
41  750-0892 1 S  Spacer.64"1.D.x 2.4" Lg.
42  786-0144 1 S  Tine Idler Brkt.
43  756-0313 1 /P Fl-Idler
44  710-0783 1 Hex Self-Tap Scr. #8-32 x .38" Lg.
45  751-0233 1 S  Muffler Deflector
46  746-0918 1 S  Clutch Control Cable
48  735-0639 1 /P Spark Plug Boot (Optional)
50 736-0169 1 S/IF  L-Wash. 3/8"1.D.
51  736-0258 1 /P FI-Wash. 3/8"I.D. x 1" O.D.
52  786-0415A 1 Engine Plate Code: N Notates a new part (not
previously existing)
53  786-0053 1 S  Tine Shield Support
54  712-0240 1 S  Hex Nut 7/16-20 Thd.
56  736-0312 1 Bearing Retainer Washer
57  786-0149 1 Belt Keeper

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 0f 4

21A-340-190 Roto Boss 500 (1997)

Handles, Frame And Labels

[yt

£ty

\ ‘\“

,_._rﬂ"\;
="

o

e

4
i
-
-
Hrl..x i
A ._.Jm"m mmmt
v - r r.l!”
e
1-:,'
A
"0

e
\\

;ﬂ‘-..-}.l-._

r-?w. p po————, |
_ NS S
- [ sty NN
‘ (8 Ammw..i.....!_az, ,nmwii......r.,...) _ ,,f ;M m““.mmm“f”# //H ._,
50N Ty \y ‘m,,_”wﬁ”,”ﬂg._mﬂm.., V\v ) =
o ¥ £ oy A==
/ e ok . N— O
/ a ..a....‘mlgm.-..m,.w &6 8 o o ,”wmmmmmmﬁmmmﬁmmmmw‘_ (&
S 0 " e g :
-I‘l#v nl ll\t.\i\.... ” lf K l._...lnﬂﬂwn“l B
o f Ry mnul,..i.i‘_za. / w
7Y S
_uav.ili-i \ Mnm /JM"WLMW - /I.r/./l a
y / ANK v-“J- A?W— W ..Ulll!.. P “v \_m.v.lln Au_u. Mw W
‘m .« Vo, 2y \-\ AMMw Im 'J_. \1\\\\x.umml“wv ,
Qg RN B\ 3 o
= .,wm..{._zmmm.”.. m W AYCI I ® m
L = g
JHHHHHH.:.... “Hs..‘!lil_mnm“”! nﬁxi‘ vh—_.illi.rrm‘ = f!dlmmn_}lf { Al“”/ Ilf_fﬂv y
-, R F-tn mm m AL AN ., * W AN -
= 4@ / o - AN\ £ =
_...I......._..fi!... .-Ill.. /L\m“u_s,, ) - d //ﬂll;./ v w .
[!-.xljlrm .. -m" ' / n_t[-..f " niw} // mmﬁ A!l‘ Ify_m.vhu \‘“m\ W
=



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

21A-340-190 Roto Boss 500 (1997)
Handles, Frame And Labels

Page 4 of 4

Ref#  Part Number Qty S/P/F  Description
2  712-3004A 1 /P Hex Flange L-Nut 5/16-18 Thd. (Gr. 5)
3  786-0004 1 S  Tail Piece Brkt. (R.H.)
4  786-0003-0662 1 Tail Piece Brkt. (L.H.)
5 710-0442 1 S HexBolt5/16-18 x 1.5" Lg.
7  750-0890 1 Spacer .32" I.D. x .75" O.D.
8  786-0005-0662 1 Depth Bar
9 711-0415 1 S  Clevis Pin .375" 1.D. x 1.62" Lg.
10 714-0149B 1 S Internal Cotter Pin
11 750-0470 1 Spacer .326" I.D. x .47" O.D.
13  710-0176 1 /P Hex Bolt 5/16-18 x 2.75" Lg.
14  786-0138-0662 1 Frame - R.H.
15 786-0139-0662 1 S Frame - L.H.
16  686-0081 1 S  Wheel Hanger Brkt. Ass'y.
18  738-0929 1 Shid. Bolt .498" Dia. x 1.45" Lg.
19 734-1781 1 /P Wheel Ass'y.
22  731-1599 1 Handle Cover
23  711-1036 1 Spec. Hex Nut
24  786-0129 1 S  Cable Guide Brki.
25 736-0119 1 S/IF L-Wash. 5/16" I.D.
26  736-3020 1 S  Fl-Wash. .266" I.D. x .625" O.D.
27  712-0442 1 S  Hex L-Stop Nut 1/4-28 Thd.
28  712-0287 1 S  Hex Nut 1/4-20 Thd.
29  720-0274 1 /P Grip-Handle
?31  736-0140 1 S  Fl-Wash. .385" I.D. x .62" O.D.
35  731-1645A 1 S  Clutch Handle Holder
36 720-0269 1 Grip - Clutch
38 686-0083 1 S  Clutch Handle Ass'y.
39 710-0189 1 /IPIF Hex Bolt 5/16-18 x 3" Lg.
40 649-0022-0662 1 S Longhorn Handle Ass'y.
42  746-0918 1 S  Clutch Control Cable
43  710-1236 1 Carr. Bolt 5/16-18 x 1" Lg. (Special)
45 1 UNKNOWN
46  720-0195 1 Hand Knob
47  749-0915-0662 1 Engine Tubing Brace
48  712-0429 1 S  HexL-Nut 5/16-18 Thd.
49  736-0242 1 /P Bell-Wash. .345" 1.D. x .88" O.D.
50 710-3008 1 /P Hex Bolt 5/16-18 x .75" Lg. (Gr. 5)
51 710-0641 1 /P Hex Bolt 1/4-20 x 2.25" Lg.
52  738-0934 1 Shid. Bolt
53 710-0604 1 S HexWash. Hd. TT-Tap Scr. 5/16-18 x .62" Lg.
54  710-0602 1 /P Hex Wash. Hd. TT-Tap Scr. 5/16-18 x 1" Lg.
777-4728 1 Label - Roto Boss 500 - Side of Engine
777-4729 1 Label - Belt Cover
777-4730 1 Label - Tine Shield

WWW.mymowerparts.com



